I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: SNPRC-2201-03- R2 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
declare, under its sole responsibility that the product

Product Name and Model:? HP Smart Tank 520 Series

Regulatory Model Number:" SNPRC-2201-03

Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013

EN 62479:2010

EN 62311:2008

Ecodesign

Regulation (EC) No. 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC Directive
2014/30/EU, the Ecodesign Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking
accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment, in conjunction with an HP host system.

Singapore N\
20-07-2022 Hou-Meng Yik, Manager
HP Singapore InkJet Printing Solutions

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.sS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates




DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEX

Regulatory Model Number: SNPRC-2201-03

OPTIONS

DESCRIPTION:* OPTION RMN:*

Power Supply (Worldwide except India) FOV63-60012

For non-EU countries only:

DESCRIPTION:* OPTION RMN:*

Power Supply (Only India) FOV63-60013

* Where X represents any alpha numeric character.



/ DEKLARACJA ZGODNOSCI
zgodnie znormg IS0 / IEC 17050-1i EN 17050-1

DoC #: SNPRC-2201-03-R2Ttumaczenie/pl

Nazwa producenta: HP Inc.
Adres producenta: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
oswiadcza, ze produkt
Nazwa produktu i modelu:? HP Smart Tank 520 Series
Numer modelu:" SNPRC-2201-03
Opcje produktu: Patrz zatacznik |
jest zgodny z nastepujacymi specyfikacjami produktu i rozporzadzen:
Bezpieczenstwo: EMC
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015
BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020
IEC 62368-1:2018 EN IEC 61000-3-2:2019
EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014
BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Ekoprojektu
Rozporzadzenie (WE) nr 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

Niniejszy produkt jest zgodny z wymaganiami Dyrektywy o niskim napieciu 2014/35/WE, Dyrektywy EMC
2014/30/WE, Dyrektywy w sprawie ekoprojektu 2009/125/WE, Dyrektywy RoHS 2011/65/WE i posiada
odpowiednio oznakowanie CE€.

TYLKO DLA USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dodatkowe informacje:

1) Produkt ten zostat przypisany numer modelu z aspektow regulacyjnych projekt. Numer modelu jest gtéwnym
identyfikatorem produktu w dokumentacji normatywnej i raporty z badan, liczba ta nie powinna by¢ mylona z
nazwg handlowa lub tez liczby produktow.

2) Produkt byt testowany w typowym $rodowisku HP, w potgczeniu z systemem gospodarza HP, w potaczeniu z
systemem hosta HP.

Singapore sprawdzi¢ podpis na oryginale deklaracji zataczonej
20-07-2022 Hou-Meng Yik, Manager
HP Singapore InkJet Printing Solutions

Lokalny kontakt na temat przepisow:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DEKLARACJA ZGODNOSCI
zgodnie znormg IS0 / IEC 17050-1i EN 17050-1

ZAtACZNIKI

Numer modelu (RMN): SNPRC-2201-03

OPCIJE
OPIS:* RMN OPCJA:*
Power Supply (Worldwide except India) FOV63-60012

Jedynymi opcjami dla krajow spoza UE:

OPIS:* RMN OPCJA:*

Power Supply (Only India) FOV63-60013

* W przypadku, gdy X oznacza dowolny alfa cyfre.



I DECLARATIE DE CONFORMITATE
n conformitate cu ISO / IEC 17050-1 si EN 17050-1

DoC #: SNPRC-2201-03-R2Traducere/ro

producatorului Nume: HP Inc.

Adresa producatorului: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
declara ca produsul

Nume produs si model:? HP Smart Tank 520 Series

Numérul de model de reglementare:” SNPRC-2201-03

Optiuni de produse: A se vedea anexal

in conformitate cu urmatoarele specificatii si regulamentelor de produse:

Siguranta: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

ecodesign

Regulamentul (CE) nr 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

Produsul prezentat aici, corespunde cu cerintele din Directiva de joasa tensiune 2014/35/UE, Directiva de
compatibilitate electromagnetica 2014/30/UE, Directiva privind proiectarea ecologica 2009/125/CE, la Directiva
RoHS 2011/65/UE si poarta marcajul C€ in consecint.

NUMAI PENTRU STATELE UNITE ALE AMERICII: This device complies with part 15 of the FCC Rules. Operation is
subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informatii suplimentare:

1) Acest produs este atribuit un numar de model de reglementare care ramane cu aspectele de reglementare ale
proiectare. Numarul de model de reglementare este identificatorul principal produs in documentatia de
reglementare si rapoarte de incercare, acest numar nu trebuie confundat cu numele de marketing sau umerele
de produs.

2) Acest produs a fost testat intr-un mediu tipic HP impreuna cu un sistem gazda HP, in legatura cu un sistem
gazda HP.

Singapore verifica semnadtura de pe declaratia initiald anexat
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions

Local de contact pentru subiecte de reglementare numai:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DECLARATIE DE CONFORMITATE
n conformitate cu ISO / IEC 17050-1 si EN 17050-1

ANEXAI

Numarul de model de reglementare (RMN): SNPRC-2201-03

OPTIUNI
DESCRIERE:* RMN OPTIUNE:*
Power Supply (Worldwide except India) FOV63-60012

singurele optiuni pentru tarile din afara UE:

DESCRIERE:* RMN OPTIUNE:*

Power Supply (Only India) FOV63-60013

*1n cazul in care X reprezinta orice caracter alfanumeric.



/ MEGFELELOSEGI NYILATKOZAT
az IS0 / IEC 17050-1 és EN 17050-1

DoC #: SNPRC-2201-03-R2Forditas/hu

A gyarto neve: HP Inc.

Gyarto cime: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
kijelenti, hogy a termék

A termék neve és a modell:? HP Smart Tank 520 Series

Szabalyozasi Modell szama:" SNPRC-2201-03

Termék opciodk: Lasd az |. melléklet

megfelel az alabbi termék dokumentacio és rendeletek:

Biztonsag: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Kornyezetbarat tervezési
Rendelet (EC) No. 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
EN IEC 63000:2018

A termék eleget tesz az alacsony fesziiltségre vonatkozé 2014/35/EU irdnyelv, az EMO 2014/30/EU iranyelv, a
kornyezetbarat tervezésrél szol6 2009/125/EK iranyelv, az RoHS 2011/65/EU iranyelv viseli a C€ jelzést viseli.

CSAK AZ EGYESULT ALLAMOK: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Tovabbi informacio:

1) Ezatermék tartozik egy hatdsdagi azonositasi tipusszam ami marad szabalyozasi szempontbol a design. A
szabalyozasi modellszammal a f6 termék azonositéjat a szabalyozasi dokumentacidban és vizsgalati
jelentések, ez a szam nem keverend6 dssze a kereskedelmi névvel vagy a termék szamokat.

2) Ezatermék tesztelése egy tipikus HP kdrnyezetben egyiitt egy HP gazda rendszert, sszefiiggésben HP fogado
rendszer.

Singapore ellendrzi az aldirdst az eredeti nyilatkozatot mellékelt
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions

Helyi kapcsolattarté a jogi tudnivalokkal:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us. HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




MEGFELELOSEGI NYILATKOZAT
az IS0 / IEC 17050-1 és EN 17050-1

l. MELLEKLET

Szabalyozasi Modell szama (RMN): SNPR(C-2201-03

OPCIOK
LEiRAS:* RMN OPCIO:*
Power Supply (Worldwide except India) FOV63-60012

egyetlen lehetdség a nem EU orszagokban:

LEIRAS:* RMN OPCIO:*

Power Supply (Only India) FOV63-60013

* Ha X jelentése barmilyen alfanumerikus karaktert.



I OAHAQZH ZYMMOPOQIHE
oUpdwva pe to mpdtumo IS0 / IEC 17050-1 ko EN 17050-1

DoC #: SNPRC-2201-03-R2Metadpacn/el
OVOHOL KATOGKEVALGTH: HP Inc.

DAevOUVGN TOU KATOOCKEVOLOTH): HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
SnAwveL 6TL TO MPOidV
‘Ovopa mpoidvtog kat povtédou:? HP Smart Tank 520 Series

ApOp6G Movtélo katd Toug kavoviopoug:"SNPRC-2201-03
Emoyég Npoidvtog: BAéme mapaptnpal

cuppopdwvETOL WPOG TLG £€M1G MPoSLaypadEg Kal KAVovIoHoL:

Aocddaleia: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013

EN 62479:2010

EN 62311:2008

OLKOAOYLKOU OoXESLACHOU

Kavoviopdg (EK) apt8 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
ENIEC 63000:2018

To TTapov MPoidv cUPHOPPWVETAL PE TIG AMALTHOELS Tou n O8nyia XapnAng Taong 2014/35/EE, n O6nyia EMC
2014/30/EE, n O8nyia yia tov otkoloyikd oxediaouo 2009/125/EK, n 0dnyia RoHS 2011/65/EE kaw dbépeLtn
ofpavon CE.

Movo yia tig HMNA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

NpocBeteg MAnpodopieg:

1) Autd to Tipoidv £xeL ekxwpnBei évag puBPLOTIKOG aPLBPAGE HOVTEAOU TTOU PEVEL UE TIG PUOULOTIKEG TITUXEG TWV
oxeblaopo. O apBudg Pubpuiotikh HovtéAou elval To KUPLO avayVwPLOTIKG TOU TTIPOIOVTOG UE TNV KAVOVLOTLKN
TEKUNPLwoN Kal EKBECELG SOKLUWY, 0 APLOUOG AUTOG eV TTPETIEL VOL CUYXEETAL PIE TNV EUTTOPLKN OVOHAGLA } TOUG
apLOpolg poidvtog.

2) AuTO TO TPOioOV £XEL SOKIUAOTEL O £va TUTTKG TIEPLBAANOV HP, 68 cUVSUOHO e £va 6UGTNHO KEVTPLKOU
vtiohoytotr HP.

gAéyéte TNV uTtoypadr yio TNV apyiki SHAwaen mou

Singapore TPOCaPTATAL
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions

Tomikn emadng yLa OEpata Kavoviopwv HOvVo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
u.s.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates



OAHAQZH ZYMMOPOQIHE
oUpdwva pe to mpdtumo IS0 / IEC 17050-1 ko EN 17050-1

TO NAPAPTHMA |

AplOpo¢ Movtédo Katd Toug kavoviopouc (RMN): SNPRC-2201-03

EMNINOTEZ
NEPITPADH:* RMN ENIAOIH:*
Power Supply (Worldwide except India) FOV63-60012

HOVO EMAOYEG yLa XWPEG EKTOG TG EE:

Power Supply (Only India) FOV63-60013

* 3€ IEPLMTWON TTOU TO X AVTLITPOOWITEVEL oTToLoSATTOTE OADAPLOHNTLKO XAPOKTAPAL.



/ PROHLASENI 0 SHODE
podle normy IS0 / IEC 17050-1 a CSN EN 17050-1

DoC #: SNPRC-2201-03-R2Pieklad/cs

Jméno vyrobce: HP Inc.

Adresa vyrobce: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
prohlasuje, Zze vyrobek

Néazev produktu a model:? HP Smart Tank 520 Series

Regula¢ni ¢islo modelu:" SNPRC-2201-03

Moznosti vyrobku: Viz pfilohall

vyhovuje nasledujicim specifikacim a naFizeni produktu:

Bezpecnost: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

ekodesignu
Nafizeni Rady (ES) ¢ 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
EN IEC 63000:2018

Tento vyrobek spliuje poZzadavky Smérnice o nizkém napéti 2014/35/UE, Smérnice EMC 2014/30/UE, Smérnice o
ekodesignu 2009/125/CE, Smérnice RoHS 2011/65/UE a nese oznateni CE v souladu s C€.

POUZE PRO USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dalsi informace:

1) Tento produkt je pfidéleno regulatorni ¢islo modelu, ktery ziistava s regula¢nimi aspekty konstrukce. Pocet
Regula¢ni model je hlavnim identifikatorem produktu v regula¢ni dokumentaci a protokoly o zkouskach, toto
Cislo by nemélo byt zaménovano s marketingovym nazvem nebo Cisla produktu.

2) Tento vyrobek byl testovan v typické prostiedi HP ve spolupraci s hostitelskym systémem HP, ve spojeni s
hostitelskym systémem HP.

Singapore zkontrolovat podpis na ptivodni prohlaseni piipojeném
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions

Lokalni kontakt pro informace pouze o smérnicich:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us. HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




PROHLASENI 0 SHODE
podle normy IS0 / IEC 17050-1 a CSN EN 17050-1

PRILOHA |

Regulacni ¢islo modelu (RMN): SNPRC-2201-03

VOLBY
POPIS:* RMN VOLBA:*
Power Supply (Worldwide except India) FOV63-60012

jedinou moznosti pro zemémi mimo EU:

POPIS:* RMN VOLBA:*

Power Supply (Only India) FOV63-60013

* Tam, kde X predstavuje libovolny alfanumericky znak.



I OEKNAPALUA 3A CbOTBETCTBUE
8 cbotsetctame ¢ ISO / IEC 17050-1 n EN 17050-1

DoC #: SNPRC-2201-03-R2npesoan/bg
HaumeHoBaHue Ha npousBoauTens: HP Inc.

Mpoussogutensa Agpec: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
3aABABa, Ye NPOAYKTLT

Wme Ha npogyKTa u mogen:? HP Smart Tank 520 Series

HopmatuseH Homep Ha mogena:" SNPRC-2201-03

Onuuu Ha NpoaykTa: Bux npunoskeHue |

CbOTBETCTBA HA cneaHUTe cneuudUKaLMu Ha NPOAYKTa U PerNameHTH:

besonacHocT: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

eKoausaiiHa

PernamenT (EC) N2 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
ENIEC 63000:2018

To3u anapaT B CbOTBETCTBME C M3UCKBAHMATA Ha [MpeKTuBaTa 3a HUCKo HanpeskeHue 2014/35/EC, Anpektusata EMC
2014/30/EC, AnpeKkTnsata 3a ekoausaiHa 2009/125/0T, Anpektnsata RoHS 2011/65/EC 1 Hocv mapKkupoBKaTa
cvorsetHo CE.

CAMO 3A CALL: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

DonbnHutenHa uupopmauyma:

1) To3u NpoayKT MMa HOPMaTMBEH HOMEP Ha MOZeNa, KOMTO 0CTaBa C PEryNaToPHUTE acNeKTU Ha AM3aiiH. Homep Ha
HopmaTtuseH mogen e aeHTMPUKATopa OCHOBEH NPOAYKT B HOPMATUBHATA SOKYMEHTALMA U NPOTOKOAU OT
M3NUTBaHUSA, TO3M 6poit He TPAGBa Aa ce 6bpKa C NA3apHOTO MME UAN HOMEpPa Ha NPOAYKTa.

2) To3u npoaykKT e nanpobsaH B TunnuHa HP cpeaa BB Bpb3Kka ¢ xocT cuctema HP, 8B Bpb3ka ¢ xocT cuctema HP.

NpoBepKa Ha NOANWUCa BbPXY OPUrMHaNd Ha AEeKN3APaUNATE,

Singapore npuaoXKeHa
20-07-2022 Hou-Meng Yik, Manager
HP Singapore InkJet Printing Solutions

Local KoHTaKT 3a perynaTopHu Temu camo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
Us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates



OEKNAPALUA 3A CbOTBETCTBUE
8 cbotsetctame ¢ ISO / IEC 17050-1 n EN 17050-1

NPUNOXEHMUE I

HopmatuseH Homep Ha mogena (RMN): SNPRC-2201-03

OPTIONS
OMNUCAHMUE:* RMN onuwna:*
Power Supply (Worldwide except India) FOV63-60012

CaMo Bb3MOKHOCTU 3a CTPaHU n3BbH EC:

ONUCAHUE:* RMN onumna:*

Power Supply (Only India) FOV63-60013

* Korato X npeactaBasnBa BcAKa anda umdpos 3HaK.



/ VYHLASENIE O ZHODE
podlanormy IS0/ IEC 17050-1a STN EN 17050-1

DoC #: SNPRC-2201-03-R2Preklad/sk

Meno vyrobcu: HP Inc.

adresa vyrobcu: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
prehlasuje, Ze vyrobok

Nazov produktu a model:? HP Smart Tank 520 Series

Regulaéné ¢islo modelu:" SNPRC-2201-03

Moznosti vyrobku: Pozri prilohu |

splita nasledujice $pecifikacie a nariadenia produktu:

Bezpecnost: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

ekodizajne
Nariadenie Rady (ES) ¢ 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

Tento vyrobok spifa poziadavky Smernice o nizkom napéati 2014/35/UE, Smernice EMC 2014/30/UE, Smernice o
ekodizajne 2009/125/CE, Smernice RoHS 2011/65/UE a nesie oznatenie CE v stilade s CE.

LEN PRE USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dalsie informacie:

1) Tento produkt je pridelené regulacné ¢islo modelu, ktory zostava s regulacnymi aspektmi konstrukcie. Pocet
Regula¢ny model je hlavnym identifikatorom produktu v regula¢nej dokumentdcii a protokoly o skiskach, toto
¢islo by sa nemalo zamienat s marketingovym nazvom alebo s vyrobnymi ¢islami.

2) Tento vyrobok bol testovany v typickej prostredi HP v spolupraci s hostitelskym systémom HP , v spojeni s
hostitelskym systémom HP.

Singapore skontrolovat podpis na pévodnt vyhlaseni pripojenom
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions

Lokalne kontakt pre informacie iba o smerniciach:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us. HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




VYHLASENIE O ZHODE
podlanormy IS0/ IEC 17050-1a STN EN 17050-1

PRILOHA |

Regulaéné cislo modelu (RMN): SNPRC-2201-03

VOLBY
OPIS:* RMN VOLBA:*
Power Supply (Worldwide except India) FOV63-60012

jedinou moznostou pre krajinami mimo EU:

OPIS:* RMN VOLBA:*

Power Supply (Only India) FOV63-60013

* Tam, kde X predstavuje lubovolny alfanumericky znak.



I ATITIKTIES DEKLARACLJA
pagal IS0/ IEC 17050-1 ir EN 17050-1

DoC #: SNPRC-2201-03-R2Vertimas/lt
Gamintojo pavadinimas: HP Inc.
Gamintojo adresas: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841

pareiskia, kad produktas

Produkto pavadinimas ir modelis:?  HP Smart Tank 520 Series
Normatyvinis modelio numeris:" SNPRC-2201-03
Prekés pasirinkimai: Ziarétil prieda

atitinka Sias produkto specifikacijas ir reglamenty:

Sauga: EMS

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Ekologinio
Reglamentas (EB) Nr 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

Sis gaminys atitinka reikalavimus, Zemy jtampy direktyva 2014/35/ES, EMS direktyva 2014/30/ES, Ekologinio
projektavimo direktyva 2009/125/EB, RoHS direktyva 2011/65/ES ir yra pazymétas C€ Zenklu atitinkamai.

TIK JAV: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Papildoma informacija:

1) Sis produktas pazymétas normatyviniu modelio numeriu, kuris lieka su reglamentavimo aspekty dizainas.
Normatyvinis modelio numeris yra pagrindiné produkto identifikatorius reguliavimo dokumentus ir bandymy
ataskaitos, Sis skaicius neturéty bati painiojamas su prekés pavadinimu arba gaminio numeriais.

2) Sipreké buvo isbandytas standartinés HP aplinkoje kartu su HP priimancioji sistema, kartu su HP priimantioji
sistema.

Singapore patikrinti parasa, pridéto pradinio deklaracijos
20-07-2022 Hou-Meng Yik, Manager
HP Singapore InkJet Printing Solutions

Vietinis kontaktas normatyviniais klausimais tik:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




ATITIKTIES DEKLARACLJA
pagal IS0/ IEC 17050-1 ir EN 17050-1

| PRIEDAS

Normatyvinis modelio numeris (RMN): SNPRC-2201-03

GALIMYBES
APRASYMAS:* RMN PASIRINKIMAS:*
Power Supply (Worldwide except India) FOV63-60012

tik galimybés ES nepriklausanciy saliy:

APRASYMAS:* RMN PASIRINKIMAS:*

Power Supply (Only India) FOV63-60013

* Jeigu X zymi bet alfa skaitiné charakter;j.



I IZJAVA O SKLADNOSTI
vskladuzISO/IEC 17050-1 in EN 17050-1

DoC #: SNPRC-2201-03-R2Prevajanje/sl

Ime proizvajalca: HP Inc.

Naslov proizvajalca: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
izjavlja, daizdelek

Ime izdelka in model:? HP Smart Tank 520 Series

Upravna $tevilka modela:" SNPRC-2201-03

Moznosti izdelka: Glej Prilogo |

v skladu z naslednjimi specifikacijami in predpisi o izdelku:

Siguranta: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

okoljsko primerni zasnovi
Regulamentul (CE) nr 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
EN IEC 63000:2018

Izdelek je skladen z zahtevami Direktiva o nizki napetosti 2014/35/EU, Direktiva EMC 2014/30/EU, Direktiva o
okoljsko primerni zasnovi 2009/125/ES, Direktiva RoHS 2011/65/EU in nosi oznako C€ v skladu s tem.

SAMO ZA ZDA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dodatne informacije:

1) Taizdelek je dodeljena upravna tevilka modela, ki ostane pri regulativnih vidikih zasnova. Stevilo Requlativni
model je glavni identifikator izdelka v regulativnem dokumentacije in porocila o preskusih, to Stevilo ne sme
zamenjevati s trznim imenom ali Stevilkami izdelka.

2) Acest produs fost testat intr-un Mediu tipic HP impreuna cu un sistem Gazda HP, v povezavi s sistemom
gostiteljico HP.

Singapore verifica semndtura de pe declaratia initiald anexat
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions

Lokalni kontakt za upravnimi temami:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




IZJAVA O SKLADNOSTI
vskladu zISO /IEC 17050-1 in EN 17050-1

PRILOGAI

Upravna stevilka modela (RMN): SNPRC-2201-03

MOZNOSTI
OPIS:* RMN MOZNOST:*
Power Supply (Worldwide except India) FOV63-60012

edine moznosti za neélanic EU:

OPIS:* RMN MOZNOST:*

Power Supply (Only India) FOV63-60013

* Ce je X predstavlja nobene alfa numeri¢ni znak.



I VASTAVUSDEKLARATSIOON
vastavalt ISO / IEC 17050-1 jaEN 17050-1

DoC #: SNPRC-2201-03-R2Tdlkimine/et

Tootja nimi: HP Inc.

Tootja aadress: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
kinnitab, et toode

Toote nimi ja mudel:? HP Smart Tank 520 Series

Normatiivne mudelinumber:?  SNPRC-2201-03

Toote lisaseadmed: Vtlisal

vastab jargmistele tootespetsifikatsioonidele ja mdarused:

Ohutus: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

okodisaini
Maaruse (EU) nr 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

Kdesolev toode vastab nuetele Madalpinge direktiivi 2014/35/EL, EMC direktiivi 2014/30/EL, Okodisaini direktiivi
2009/125/EU, RoHS direktiivi 2011/65/EL ning kannab C€-margistusega.

AINULT USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Lisainfo:

1) See toode on madratud normatiivne mudelinumber mis jaab regulatiivsed aspektid disain. Normatiivne
mudelinumber on peamine toode tunnuse reguleerivad dokumendid ja katseprotokollid, see number ei tohiks
segamini ajada toote nime vdi toode numbrid.

2) See toode on testitud tiilipiliste HP keskkonnas koos HP vastuvdtva siisteemi, koostoimes HP vastuvdtva
siisteemi.

Singapore kontrollida allkirja esialgse deklaratsiooni lisatud
20-07-2022 Hou-Meng Yik, Manager
HP Singapore InkJet Printing Solutions

Kohalik kontakt Ainult normatiivsete kiisimuste korral:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




VASTAVUSDEKLARATSIOON
vastavalt ISO / IEC 17050-1 jaEN 17050-1

ILISA

Normatiivne mudelinumber (RMN): SNPRC-2201-03

OPTIONS
KIRJELDUS:* RMN VALIK:*
Power Supply (Worldwide except India) FOV63-60012

Ainult voimalusi ELi mittekuuluvate riikide:

KIRJELDUS:* RMN VALIK:*

Power Supply (Only India) FOV63-60013

* Kui X on (ikskdik tahtnumbriline mark.



I IZJAVA 0 SUKLADNOSTI
u skladu s ISO /IEC 17050-1i EN 17050-1

DoC #: SNPRC-2201-03-R2Prijevod/hr

Naziv proizvodaca: HP Inc.

Proizvodaca adresa: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
izjavljuje da je proizvod

Naziv proizvoda i Model:? HP Smart Tank 520 Series

Broj modela prema propisima:" SNPRC-2201-03

Mogucnosti proizvoda: Vidi Prilog |

sukladan sljedecim specifikacijama proizvodai propisa:

Sigurnost: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Ekoloski dizajn
Uredba (EZ) br 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
EN IEC 63000:2018

Navedeni proizvod sukladan sa zahtjevima Direktiva o niskom naponu 2014/35/EU, EMC Direktivom 2014/30/EU,
Ekoloski dizajn Direktivom 2009/125/EC, RoHS Direktivom 2011/65/EU i nosi C€ oznaka u skladu s tim.

SAMO ZA SAD: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dodatne informacije:

1) Ovaj proizvod je dodijeljen broj modela prema propisima koji ostaje s regulatornim aspektima Dizajn. Broj
modela prema propisima je glavni identifikator proizvod u regulatornom dokumentacije i izvjeSc¢a o ispitivanju,
ovaj broj ne treba brkati s marketinskim nazivom ili brojeve proizvoda.

2) Ovaj proizvod je ispitan u tipi¢noj HP okolis u suradnji s HP-host sustava, u suradnji s HP-host sustava.

Singapore provijeriti potpis na izvorne izjave prilozen
20-07-2022 Hou-Meng Yik, Manager
HP Singapore InkJet Printing Solutions

Lokalno kontakt za pravna pitanja samo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




IZJAVA 0 SUKLADNOSTI
u skladu s ISO /IEC 17050-1i EN 17050-1

PRILOG I.

Broj modela prema propisima (RMN): SNPRC-2201-03

OPCLJE
OPIS:* RMN OPCIJA:*
Power Supply (Worldwide except India) FOV63-60012

Jedina opcija za ne-EU zemalja:

OPIS:* RMN OPCIJA:*

Power Supply (Only India) FOV63-60013

* Gdje X predstavlja nikakvu alfa numeri¢ku karakter.



/ ATBILSTIBAS DEKLARACIJA
saskana ar IS0 / IEC 17050-1 un EN 17050-1

DoC #: SNPRC-2201-03-R2Tulkojums/lv
RaZotaja nosaukums: HP Inc.
RaZotaja adrese: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841

pazino, ka produkts

Produkta nosaukums un modelis:? HP Smart Tank 520 Series
Reguléjosais modela numurs:”  SNPRC-2201-03
Izstradajuma iespéjas: Féach pielikums |

atbilst Sadam iekartas specifikacijam un regulam:

Sabhailteacht: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

ekodizains
Rialachan (CE) Uimh 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
EN IEC 63000:2018

Produkts ar $o atbilst prasibam Zemsprieguma direktiva 2014/35/ES, EMC direktiva 2014/30/ES, Ekodizaina
direktiva 2009/125/EK, RoHS direktiva 2011/65/ES un veic C€ markéjums atbilstosi.

TIKAI ASV: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Papildus informacija:

1) Sis produkts ir pieskirts reguléjosais modela numurs, kas paliek ar normativajiem aspektiem dizainu.
Reguléjosais modela numurs ir galvenais produkts identifikators parvaldes dokumentacija un testésanas
parskati, Sis skaits nedrikst sajaukt ar marketinga nosaukumu vai produktu numuriem.

2) Rinneadh tastail ar tairge SEOQ i dtimpeallacht HP tipicitil i gcomhar le CORAS dstach HP, kopa ar HP uznéméjas
sistéma.

Singapore seicedil par sinit ar dearbhu bunaidh i gceangal
20-07-2022 Hou-Meng Yik, Manager
HP Singapore InkJet Printing Solutions

==

Vietéja kontaktpersona jautajumos par reglamentaciju tikai:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




ATBILSTIBAS DEKLARACIJA
saskana ar IS0 / IEC 17050-1 un EN 17050-1

| PIELIKUMS

Reguléjosais modela numurs (RMN): SNPRC-2201-03

RISINAJUMI
APRAKSTS:* RMN IZVELE:*
Power Supply (Worldwide except India) FOV63-60012

Tikai iespéjas arpus ES valstim:

APRAKSTS:* RMN IZVELE:*

Power Supply (Only India) FOV63-60013

* Kur X apzimé jebkuru burtu ciparu raksturs.



I DIKJARAZZJONI TA 'KONFORMITA
skond ISO / IEC 17050-1 u EN 17050-1

DoC #: SNPRC-2201-03-R2Traduzzjoni/mt
Isem tal-manifattur: HP Inc.
Indirizz tal-manifattur: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841

jiddikjara, li l-prodott

Isem tal-prodott u Mudell:? HP Smart Tank 520 Series
Mudell regolatorju Numru:" SNPRC-2201-03
Ghazliet tal-prodott: Ara l-Anness |

jikkonforma mal-Prodott Specifikazzjonijiet li gejjin u Regolamenti:

Sigurta: EMC

IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Ekodisinn
Regolament (KE) Nru 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

Il-prodott hawnhekk jikkonforma mar-rekwiziti tal-Direttiva Vultagg Baxx 2014/35/UE, Direttiva EMC 2014/30/UE,
Direttiva tal-Ekodisinn 2009/125/KE, Direttiva RoHS 2011/65/UE u jkollu l-marka C€ kif xieraq

BISS GHALL-ISTATI UNITI: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informazzjoni addizzjonali:

1) Danil-prodott huwa assenjat ghal mudell regolatorju Numru li jibga 'mal-aspetti regolatorji ta' - disinn. Il-
Numru tal-Mudell regolatorja hija l-identifikatur tal-prodott ewlieni fid-dokumentazzjoni regolatorju u rapporti
tat-test, dan in-numru ma ghandux jigi mfixkel ma 'isem marketing jew in-numri tal-prodott.

2) Dan il-prodott gie ttestjata f'ambjent HP tipiku flimkien ma 'sistema ospitanti HP, flimkien ma 'sistema ospitanti
HP.

Singapore jivverifika |-firma fuq id-dikjarazzjoni originali annessa
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions

Kuntatt lokali ghal suggetti regolatorji biss:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DIKJARAZZJONI TA 'KONFORMITA
skond ISO / IEC 17050-1 u EN 17050-1

ANNESS|

Mudell regolatorju Numru (RMN): SNPRC-2201-03

GHAZLIET

DESKRIZZJONI:* RMN GHAZLA:*

Power Supply (Worldwide except India) FOV63-60012

biss ghazliet ghall-pajjizi barra mill-UE:

DESKRIZZJONI:* RMN GHAZLA:*

Power Supply (Only India) FOV63-60013

* Fejn X jirrapprezenta xi karattru numeriku alpha.



I UYGUNLUK BEYANI
I1SO /IEC 17050-1 ve EN 17050-1 uygun olarak

DoC #: SNPRC-2201-03-R2Ceviri/tr

iUretici Adi: HP Inc.
Uretici Adresi: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
beyan eder, iiriin
Uriin Adi ve Modeli:? HP Smart Tank 520 Series
Yasal Model Numarasi:" SNPRC-2201-03
Uriin Opsiyonlari: Bkz: Ek |
asagidaki Uriin spesifikasyonlarina ve Yonetmeliklere uygun oldugunu beyan eder:
Giivenlik EMC
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015
BSEN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020
IEC 62368-1:2018 EN IEC 61000-3-2:2019
EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014
BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Ekotasarim

Yénetmelik (EC) No. 1275/2008
EN 50564:2011
IEC 62301:2011

RoHS
EN IEC 63000:2018

Uriin, bu belgeyle birlikte, su sartlarina uygundur Diisiik Voltaj Direktifi 2014/35/AB, EMC Direktifi 2014/30/AB,
Ekotasarim Direktifi 2009/125/EC, RoHS Direktifi 2011/65/AB ve uygun C€ isaretini tasir.

SADECE ABD ICIN: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Ek Bilgiler:

1) Bu driine tasarim sirasinda, teknik mevzutlar gozetilerek bir Yasal Model Numarasi atanmistir. Yasal Model
Numarasi, ana iriin icin diizenleyici belgelerinde ve test raporlaronda tanimlayicidir. Bu numara pazarlama adi
veya (iriin numaralar ile kanstintmamalidir.

2) Bu iriin, tipik bir HP ortaminda test edilmistir , HP ana bilgisayar sistemi ile birlikte.

Singapore imza icin orginal DoC ye bakiniz
20-07-2022 Hou-Meng Yik, yetkili
HP Singapore InkJet Printing Solutions

Sadece teknik yasal konular icin kontak:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates



UYGUNLUK BEYANI
I1SO /IEC 17050-1 ve EN 17050-1 uygun olarak

Yasal Model Numarasi (RMN): SNPRC-2201-03

OPSIYONLAR
ACIKLAMA:* RMN OPSIYON:*
Power Supply (Worldwide except India) FOV63-60012

Sadece AB iiyesi olmayan iilkeler icin secenekler:

ACIKLAMA:* RMN OPSIYON:*

Power Supply (Only India) FOV63-60013

* X herhangi bir alfabetik sayisal karakteri gosterir.

Top of the Document



I DEKLARACIJA 0 USAGLASENOSTI
prema IS0 /IEC 17050-1 si EN 17050-1

DoC #: SNPRC-2201-03-R2Prevodenje/sr

Naziv proizvodaca: HP Inc.
Adresa proizvodaca: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841
izjavljuju pod iskljucivom odgovornoscu da je proizvod
Naziv proizvoda i model:? HP Smart Tank 520 Series
Broj regulatornog modela:" SNPRC-2201-03
Opcije: Vidi PRILOG |
u skladu sa slede¢im specifikacijama proizvoda i propisima:
Sigurnost: EMK
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015
BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020
IEC 62368-1:2018 EN IEC 61000-3-2:2019
EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014
BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Ekodizajn
Uredba (EZ) br 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
ENIEC 63000:2018

Navedeni proizvod je u skladu sa zahtevima LVD Direktive 2014/35/EU, EMK Direktive 2014/30/EU, Ekodizajn
Direktive 2009/125/EC, RoHS Direktive 2011/65/EU i prema tome nosi oznaku C€.

SAMO ZA SAD: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dopunske Informacije:

1) Ovom proizvodu je dodeljen regulatorni broj modela koji ostaje u skladu sa regulatornim aspektima dizajna.
Regulatorni broj modela je glavni identifikator proizvoda u regulatornoj dokumentaciji i izveStajima o ispitivanju,
ovaj broj ne treba mesati sa marketinskim nazivom ili brojevima proizvoda.

2) Ovaj proizvod je testiran u tipicnom HP okruZenju, zajedno sa HP sistemom domacina.

proverite potpis na originalnoj deklaraciji na engleskom jeziku

Singapore u prilogu gore
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions
Lokalni kontakt samo za regulatorne teme:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates




DEKLARACIJA 0 USAGLASENOSTI
prema IS0 /IEC 17050-1 si EN 17050-1

PRILOG I

Broj regulatornog modela (RMN): SNPRC-2201-03

OPCLJE
OPIS:* RMN OPCIJE:*
Power Supply (Worldwide except India) FOV63-60012

opcije za zemlje koje nisu clanice EU:

OPIS:* RMN OPCIJE:*

Power Supply (Only India) FOV63-60013

* Gde X predstavlja bilo koji alfanumericki znak.



I DEKLARATA E KONFORMITETIT
né pérputhje me1SO / 1EC 17050-1 dhe EN 17050-1

DoC #: SNPRC-2201-03-R2Pérkthimi/al
Emri e prodhuesit: HP Inc.
Adresa e prodhuesit: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841

deklarojné, nén pérgjegjésiné e vetme qé produkti

Emri dhe modeli i produktit:? HP Smart Tank 520 Series
Numri i Modelit Rregullator:" SNPRC-2201-03
Opsionet e produktit: Shih aneksin |

pérputhet me specifikimet dhe rregulloret e méposhtme té produktit:

Siguriné e produktit: Pérputhshméria elektromagnetike
IEC 62368-1:2014 EN 55032:2015+A11:2020 Class B

EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015

BS EN 62368-1:2014 +A11:2017 EN 55035:2017+A11:2020

IEC 62368-1:2018 EN IEC 61000-3-2:2019

EN IEC 62368-1:2020 +A11:2020 EN 61000-3-2:2014

BS EN IEC 62368-1:2020 +A11:2020 EN 61000-3-3:2013 +A1:2019

IEC 60950-1:2005 +A1:2009 +A2:2013
EN 62479:2010
EN 62311:2008

Ekodizajni
Rregullorja (KE) nr 1275/2008
EN 50564:2011
IEC62301:2011

RoHS
EN IEC 63000:2018

Navedeni proizvod sukladan sa zahtjevima Direktiva o niskom naponu 2014/35/EU, EMC Direktivom 2014/30/EU,
Ekoloski dizajn Direktivom 2009/125/EC, RoHS Direktivom 2011/65/EU i nosi C€ oznaka u skladu s tim.

VETEM PER SH.B.A.: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informacion shtese:

1) K&tij produktii éshté caktuar njé Numér Modeli Rregullator i cili géndron me aspektet rregullatore té modelit.
Numrii Modelit Rregullator éshté identifikuesi kryesor i produktit né dokumentacionin rregullator dhe raportet e
provave, ky numér nuk duhet té ngatérrohet me emrin e marketingut ose numrat e produkteve.

2) Ky produkt u testua né njé mjedis tipik HP, sé bashku me njé sistem prités HP.

kontrolloni nénshkrimin né deklaratén origjinale angleze té

Singapore bashkangjitur mé sipér
20-07-2022 Hou-Meng Yik, Manager

HP Singapore InkJet Printing Solutions
Kontakt lokal vetém pér tema rregullatore:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates




DEKLARATA E KONFORMITETIT
né pérputhje me1SO / 1EC 17050-1 dhe EN 17050-1

ANEKSI |

Numri i Modelit Rregullator (RMN): SNPRC-2201-03

OPSIONE

PERSHKRIM:* OPSIONI RMN:*

Power Supply (Worldwide except India) FOV63-60012

opsionet pér vendet jo-anétare té BE-sé:

PERSHKRIM:* OPSIONI RMN:*

Power Supply (Only India) FOV63-60013

* Ku X paraget ndonjé karakter alfa numerik.



